

Test Report

No. AJFS1703000785FF

Date: MAR.29, 2017

Page 1 of 4

SUZHOU HEAVEN WIND ENVIRONMENTAL TECHNOLOGY CO., LTD

QIUSHE INDUSTRIAL ZONE, TONGLI TOWN, WUJIANG, JIANGSU PROVINCE

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description: DISPOSABLE CUBICLE CURTAIN FABRIC

SGS Ref No.: AJHL1703002003FT

Color: PACIFIC BLUE

Density: 120GSM

Composition: 100% POLYPROPYLENE

P.O. / Ref No.: 201703006

Style/Item No.: 3020

Supplier: SUZHOU HEAVEN WIND ENVIRONMENTAL TECHNOLOGY CO., LTD

Buyer: ALL OVER THE WORLD

Manufacturer: SUZHOU HEAVEN WIND ENVIRONMENTAL TECHNOLOGY CO., LTD

Country of Destination: ALL OVER THE WORLD

End Use Application: HOSPITALS

Addition Information: NON-WOVEN FABRIC

Test Requested:

Type C of BS 5867-2 :2008 Specification for Fabrics for curtains, drapes and window blinds – Part2: Flammability requirements and test method is based on BS EN ISO 15025: 2002.

Test Results: -- See attached sheet --

Conclusion: According to the test results, the submitted sample "As received" **meets** the requirements of Type C of BS 5867-2:2008.

Test Period:

Sample Receiving Date : MAR.21, 2017

Test Performing Date : MAR.21, 2017 TO MAR.27, 2017

Signed for and on behalf of
SGS-CSTC Co., Ltd. Anji Branch



Allen Zou
Technical Manager



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

No. 301, Sunlight Road, 2 Block, Sunlight Industry Zone, Anji County, Zhejiang Provinces, China 313300 t (86-572) 5018825 f (86-572) 5018829 www.sgs.com.cn
中国·浙江·安吉县阳光工业园二区阳光大道301号 邮编:313300 t (86-572) 5018825 f (86-572) 5018829 e sgs.china@sgs.com

I. Sample details

Sample description / Color	Disposable Cubicle Curtain Fabric / Pacific Blue
Area density	About 105 g/m ²
Size of sample	200 mm×160 mm
Per-condition	T: 20± 2 °C H: 65±5 % at least 24 h

II. Test Conducted

This test is conducted accordance with Type C of BS 5867-2 :2008 Specification for Fabrics for curtains, drapes and window blinds – Part 2: Flammability requirements and test method is based on BS EN ISO 15025: 2002.

III. Test Results
Before any cleaning procedure

The test methods is as per BS EN ISO 15025:2002, Procedure "A" (surface ignition, flame application time 5s)	Machine direction		Cross direction	
	1 (Face)	2 (Back)	1 (Face)	2 (Back)
Lowest boundary of flame reached the vertical edge (Yes or No)	No	No	No	No
Lowest boundary of flame reached the top edge (Yes or No)	No	No	No	No
Hole reached the vertical edge (Yes or No)	No	No	No	No
Hole reached the top edge (Yes or No)	No	No	No	No
Flaming debris (Yes or No)	No	No	No	No
Duration of afterflame (s)	0	0	0	0
Duration of afterglow (s)	0	0	0	0
Max. vertical extent of hole (mm)	106	110	99	102
Max. horizontal extent of hole (mm)	27	29	34	30

To be continued...



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephones: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

No. 301, Sunlight Road, 2 Block, Sunlight Industry Zone, Anji County, Zhejiang Province, China 313300 t (86-572) 5018825 f (86-572) 5018829 www.sgs.com.cn
 中国·浙江·安吉县阳光工业园二区阳光大道301号 邮编:313300 t (86-572) 5018825 f (86-572) 5018829 e sgs.china@sgs.com

The test methods is as per BS EN ISO 15025:2002, Procedure "A" (surface ignition, flame application time 15s)	Machine direction		Cross direction	
	1 (Face)	2 (Back)	1 (Face)	2 (Back)
Lowest boundary of flame reached the vertical edge (Yes or No)	No	No	No	No
Lowest boundary of flame reached the top edge (Yes or No)	No	No	No	No
Hole reached the vertical edge (Yes or No)	No	No	No	No
Hole reached the top edge (Yes or No)	No	No	No	No
Flaming debris (Yes or No)	No	No	No	No
Duration of afterflame (s)	0	0	0	0
Duration of afterglow (s)	0	0	0	0
Max. vertical extent of hole (mm)	116	120	134	137
Max. horizontal extent of hole (mm)	30	33	28	30

The test methods is as per BS EN ISO 15025:2002, Procedure "A" (surface ignition, flame application time 20s)	Machine direction		Cross direction	
	1 (Face)	2 (Back)	1 (Face)	2 (Back)
Lowest boundary of flame reached the vertical edge (Yes or No)	No	No	No	No
Lowest boundary of flame reached the top edge (Yes or No)	No	No	No	No
Hole reached the vertical edge (Yes or No)	No	No	No	No
Hole reached the top edge (Yes or No)	No	No	No	No
Flaming debris (Yes or No)	No	No	No	No
Duration of afterflame (s)	0	0	0	0
Duration of afterglow (s)	0	0	0	0
Max. vertical extent of hole (mm)	133	129	138	133
Max. horizontal extent of hole (mm)	23	27	27	24

To be continued...



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-CSTC (China) Inspection & Testing Services Co., Ltd.
Anji Branch Harbin

No. 301, Sunlight Road, 2 Block, Sunlight Industry Zone, Anji County, Zhejiang Province, China 313300 t (86-572) 5018825 f (86-572) 5018829 www.sgs.com.cn
中国·浙江·安吉县阳光工业园二区阳光大道301号 邮编:313300 t (86-572) 5018825 f (86-572) 5018829 e sgs.china@sgs.com

The test methods is as per BS EN ISO 15025:2002, Procedure "A" (surface ignition, flame application time 30s)	Machine direction		Cross direction	
	1 (Face)	2 (Back)	1 (Face)	2 (Back)
Lowest boundary of flame reached the vertical edge (Yes or No)	No	No	No	No
Lowest boundary of flame reached the top edge (Yes or No)	No	No	No	No
Hole reached the vertical edge (Yes or No)	No	No	No	No
Hole reached the top edge (Yes or No)	No	No	No	No
Flaming debris (Yes or No)	No	No	No	No
Duration of afterflame (s)	0	0	0	0
Duration of afterglow (s)	0	0	0	0
Max. vertical extent of hole (mm)	150	144	153	150
Max. horizontal extent of hole (mm)	28	25	26	29

Criteria:

No part of any hole nor any part of the lowest boundary of any flame shall reach the top edge or either vertical edge of the sample specimen and there shall be no separation of any flaming debris from any specimen, or if the mean afterflame or afterglow times exceed 2.5 s, the fabric shall be deemed not to comply with the requirements for type "C" of this British Standard.

Photo Appendix:



SGS authenticate the photo on original report only

End of Report



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

No. 301, Sunlight Road, 2 Block, Sunlight Industry Zone, Anji County, Zhejiang Provinos, China 313300 t (86-572) 5018825 f (86-572) 5018829 www.sgs.com.cn
 中国·浙江·安吉县阳光工业园二区阳光大道301号 邮编:313300 t (86-572) 5018825 f (86-572) 5018829 e sgs.china@sgs.com